

TEST CERTIFICATE

000370582

Issued To:
 Client Code : M0394
 MRIDA EARTHEN COOKWARE PVT. LTD.
 6H, PLOT NO. 45, SECTOR-13
 VIKRANT APARTMENT,
 ROHINI

Date 10/06/2015

Job No. 1505-1-431-2601

Booking No. RG1516/1/1725

Booking Date 22/05/2015

Customer Ref No. -

Customer Ref Date 22/05/2015

NEW DELHI
 NEW DELHI-110085

Sample Description :

ONE SAMPLE OF 100% NATURAL CLAY WAS RECIEVED.

(The sampling was not carried out by Shriram Institute for Industrial Research . The sample details provided in test certificate are based on declaration by the sponsor.)

RESULTS

S.No.	Name of Parameter	Observed Value	Protocol Used
1.	pH (30gm/75ml)	8.1	IS:2720-Pt-26
2.	Lead as Pb , % by mass	<0.01	APHA , 21st Edition (by ICP-OES)
3.	Cadmium as Cd, % by mass	<0.01	APHA , 21st Edition (by ICP-OES)

D.O.R.: 22.05.2015

D.O.C.: 10.06.2015